
 

SPDES Number: NY0029271 
Page 1 of 19  v.1.5 

   
 

 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

    

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0029271 

Discharge Class (CL): 05 DEC Number: 4-1250-00008/00001 

Toxic Class (TX): T  Effective Date (EDP): EDP 

Major-Sub Drainage Basin: 06-01 Expiration Date (ExDP): ExDP 

Water Index Number: SR (portion 7) Item 
No.: 930-7 

Modification Dates (EDPM): - 
Compact Area: SRBC 

 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  
PERMITTEE NAME AND ADDRESS 
[...]
SPDES Number: NY0029271              Water Quality Reviewer: Catherine Winters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 2 OF 28 
 
  

Contents 
Summary of Permit Changes ..................................................................................................... 3 

Administrative History ................................................................................................................ 4 

Facility Information ..................................................................................................................... 4 

Site Overview ......................................................................................................................... 6 

Enforcement History ............................................................................................................... 7 

Existing Effluent Quality .......................................................................................................... 7 

Interstate Water Pollution Control Agencies ........................................................................... 7 

Receiving Water Information ...................................................................................................... 7 

Impaired Waterbody Information............................................................................................. 9 

Toxics Reduction Strategy ...................................................................................................... 9 

Critical Receiving Water Data & Mixing Zone ........................................................................10 

Permit Requirements ................................................................................................................10 

Whole Effluent Toxicity (WET) Testing ..................................................................................11 

Anti-backsliding .....................................................................................................................13 

Antidegradation .....................................................................................................................13 

Discharge Notification Act Requirements ...............................................................................13 

Stormwater Pollution Prevention Requirements .....................................................................13 

Mercury .................................................................................................................................13 

Biennial Pollutant Scan ..........................................................................................................14 

PCB Minimization Program ....................................................................................................14 

Mini Industrial Pretreatment Program ....................................................................................14 

Schedule(s) of Compliance ....................................................................................................14 

Emerging Contaminant Monitoring ........................................................................................14 

Schedule(s) of Additional Submittals .....................................................................................15 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................16 

POLLUTANT SUMMARY TABLE..............................................................................................16 

Outfall 001 .............................................................................................................................16 

Appendix: Regulatory and Technical Basis of Permit Authorizations .........................................23 

Regulatory References ..........................................................................................................23 

Outfall and Receiving Water Information ...............................................................................23 

Interstate Water Pollution Control Agencies ..........................................................................24 

Existing Effluent Quality .........................................................................................................24 

Permit Requirements .............................................................................................................24 

 
  



  
Permittee: Village of Sidney              Date: October 5, 2023  v.1.7 
Facility: Village of Sidney Water Pollution Control Plant             Permit Writer: Catherine Winters 
SPDES Number: NY0029271              Water Quality Reviewer: Catherine Winters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 3 OF 28 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been drafted 
for the Village of Sidney Water Pollution Control Plant. The updated, added, or removed changes 
to the permit are summarized below: 
 
Updated 

• Permit format, definitions, and general conditions 
• Chesapeake Bay TMDL limitations and incorporation of existing requirements for total 

nitrogen, TKN, nitrate, nitrite, and total phosphorus to the permit limits table 
• WET action levels based on updated dilution 
• Total residual chlorine effluent limitation and added a compliance schedule to meet the 

new limitation 
• Total cyanide action level to free cyanide action level 
• Outfall 001 coordinates based on mixing zone form submission 
• Mercury Minimization Program Requirements 
• Effluent limit table footnotes 
• Schedule of Submittals 
• Mini Pretreatment Program Requirements 

 
Added 

• Facility coordinates 
• Phosphorus concentration limitation 
• Biennial Pollutant Scan sampling requirement 
• Mercury daily maximum limitation of 50 ng/L and 12 MRA of 34 ng/L 
• Emerging Contaminants Short-Term Monitoring Program 
• Quarterly monitoring for total copper and total lead 

 
Removed 

• Previous format of Chesapeake Bay TMDL Implementation tables and sub-aggregate 
language 

• Ammonia monitoring requirement 
• PCB requirements 
• TRC monthly average concentration and daily maximum load monitoring 

 
This factsheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this factsheet. 
  



  
Permittee: Village of Sidney              Date: October 5, 2023  v.1.7 
Facility: Village of Sidney Water Pollution Control Plant             Permit Writer: Catherine Winters 
SPDES Number: NY0029271              Water Quality Reviewer: Catherine Winters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 4 OF 28 
 
  

Administrative History 
12/1/2009 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 12/31/2010. The permit, 
along with all subsequent modifications, has formed the basis of this permit. 

 
The permit was administratively renewed in 2010 and again in 2016. The current 
permit administrative renewal is effective until 12/31/2020.  

  
9/1/2014  Permit was modified to include new Chesapeake Bay requirements 
 
2/20/2020 The Village of Sidney submitted a timely and sufficient application for permit 

renewal. The Department suspended review of the application to facilitate a full 
technical review of the permit. 

 
7/16/2020  Department issued a Request for Information (RFI) to modify and renew the 

SPDES permit due to the facility’s EBPS score1. At the time of the RFI, the facility 
had an EBPS score of 255. 

 
12/31/2020 The current permit was extended pursuant to SAPA2. 
 
1/14/2021  The Village of Sidney submitted an NY-2A permit application.  
 
The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This publicly owned wastewater treatment plant receives flow from domestic and industrial users. 
The industrial users include categorical industries and are Significant Industrial Users (SIUs). The 
collection system consists of separate sewers, with a few small pump stations that do not have 
overflow outfalls. 

The facility is an extended aeration plant with a design flow of 1.7 MGD. Influent wastewater 
passes through a headworks consisting of manually cleaned bar screens, Parshall flume and a 
flow meter. There is no grit removal. As shown in the Plant Schematic in the permit, the flow splits 
to two identical treatment trains, in parallel. The influent enters the “contact and mixing tank” 
containing activated sludge, and then passes to the sedimentation tank. Ferric chloride is added 
to the pipe conveying the wastewater to the sedimentation tank as a coagulant for removal of 
phosphorus. The rectangular sedimentation tank houses a round secondary clarifier (aka 
“squircle”). Clarified water exiting the sedimentation tanks/secondary clarifiers flows to the 
chlorine contact tanks for seasonal disinfection with liquid sodium hypochlorite and is discharged 
to the Susquehanna River via Outfall 001. Solids from the bottom of the sedimentation tank are 
pumped to the “reaeration tank.” The combined detention time that the wastewater has in both 
the contact and mixing tank and the reaeration tank provides the “extended aeration” and 
opportunity for biological treatment. Wasted sludge is pumped to the digesters for further aeration, 
mixing and biological treatment, as well as sludge thickening. Thickened sludge is then injected 
with a flocculant, to aid in separating the solids from the water, and pumped to one of the two 

 
1 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benefit Permit Strategy (EBPS) 
2 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 

https://www.dec.ny.gov/enb/enb.html


  
Permittee: Village of Sidney              Date: October 5, 2023  v.1.7 
Facility: Village of Sidney Water Pollution Control Plant             Permit Writer: Catherine Winters 
SPDES Number: NY0029271              Water Quality Reviewer: Catherine Winters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 5 OF 28 
 
  

porous pavement sludge drying beds. The dried sludge is hauled to a composting facility in 
Delaware County. 

The outfall (Outfall 001)  is a 24” diameter pipe with 5 diffuser ports which extends 40’ into the 
Susquehanna River, 2 feet below the water surface under normal flow conditions. The Sidney 
WWTP shares the outfall pipe with Amphenol Aerospace (NY0003824). 

The facility is planning the following upgrades/improvements: 
• New headworks consisting of a new septage receiving station 
• New bar screen, bypass screen, flow meter, and grit removal 
• Replacement-in-kind for the internal components of the contact tanks, secondary 

clarifiers/sedimentation tanks and aerobic digesters 
• Addition of dechlorination capability at the chlorine contact tank 
• Updated fine bubble aeration system with new blowers  
• Energy efficient sludge pumps 
• Additional sludge drying bed to offset the additional sludge created by the septage 

receiving station 

The facility accepts wastewater from the following municipalities:  

Municipality POSS # or SPDES # Collection System 
Village of Sidney NY0029271 Separate 

The facility accepts wastewater from the following significant industrial users (SIUs):  

Significant Industrial User (SIU) SIC Code Categorical Reference 
(if applicable to 40 CFR) 

Amphenol Aerospace 3678 NA3 
ACCO Brands USA 2750 NA 

 

 
3 Minor operation on site is subject to 40 CFR 428.56(a) 



  
Permittee: Village of Sidney              Date: October 5, 2023  v.1.7 
Facility: Village of Sidney Water Pollution Control Plant             Permit Writer: Catherine Winters 
SPDES Number: NY0029271              Water Quality Reviewer: Catherine Winters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 6 OF 28 
 
  

Site Overview 

 
 
 



  
Permittee: Village of Sidney              Date: October 5, 2023  v.1.7 
Facility: Village of Sidney Water Pollution Control Plant             Permit Writer: Catherine Winters 
SPDES Number: NY0029271              Water Quality Reviewer: Catherine Winters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 7 OF 28 
 
  

Enforcement History 
The facility is operating under Order on Consent R4-2020-0402-47 dated 5/18/2020. The Order 
requires the following compliance actions: 

• Submission of a funding plan, engineering plans, and finalized engineering report which 
shall identify improvements needed to achieve and maintain the level of performance 
required by the SPDES permit and the governing regulations 6 NYCRR Part 750-2; 

• Submission of monthly construction progress reports to DEC beginning at the start of 
construction and continuing through the end of construction; 

• Submission and implementation of a program to identify and remove infiltration and inflow 
(I/I) in accordance with 6 NYCRR Part 750-2.9(a)(3). 

 
The Order was issued after monthly Discharge Monitoring Reports submitted to the Department 
by the permittee for July 2019 through December 2019 indicated violations of the Facility’s Total 
Phosphorus 12-month load limit of 2590 lbs/yr. 
 
Under the Order, the “permitted effluent limit for Total Phosphorus (12-month load) from Outfall 
001 shall be increased to 3,186 lbs/year. This interim effluent limitation applies from the Effective 
Date of this Order until completion of construction in accordance with the approved schedule 
above, plus 12 months to restart the final 12-month load limit.”  
 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 
 
Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports submitted by the 
permittee for the period 4/30/2016 to 3/31/2021. In addition, data from 2015 Short Term High 
Intensity Monitoring Submission was used to supplement this information. Appendix Link 
 
Interstate Water Pollution Control Agencies 
Outfall 001 is located within the Chesapeake Bay watershed and Susquehanna River Basin 
Commission (SRBC) compact area which places additional requirements in the SPDES permit. 
Appendix Link 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated sanitary and pre-treated process water 
Susquehanna,  

Class B 

https://echo.epa.gov/
https://echo.epa.gov/


  
Permittee: Village of Sidney              Date: October 5, 2023  v.1.7 
Facility: Village of Sidney Water Pollution Control Plant             Permit Writer: Catherine Winters 
SPDES Number: NY0029271              Water Quality Reviewer: Catherine Winters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 8 OF 28 
 
  

Reach Description: USGS Gage 01500500 is approximately 6 miles upstream of Outfall 001 on the Susquehanna River (0601-0020), 
in the Chesapeake Bay watershed. The segment of Susquehanna River at the point of discharge is Class B. Dissolved Oxygen was 
modeled from Sidney WWTP to Bainbridge STP and 2 miles downstream of Bainbridge STP.  

 

 
See the Outfall and Receiving Water Summary Table and Appendix for additional information.  



  
Permittee: Village of Sidney              Date: October 5, 2023  v.1.7 
Facility: Village of Sidney Water Pollution Control Plant             Permit Writer: Catherine Winters 
SPDES Number: NY0029271              Water Quality Reviewer: Catherine Winters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 9 OF 28 
 
  

Impaired Waterbody Information 